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CLIENT: DOC’S MARKETING CORP
5158 Goldman Ave #A
Moorpark, CA 93021
Attn: Forrest Dockery

Test Report No: 168766-01 Date: August 5, 2002

SAMPLE ID: The following test material was randomly sampled at Doc’s Marketing Corporation,
5158 Goldman Avenue, Unit A, Moorpark, CA, by an SGS U.S. Testing Company
representative on May 29, 2002:

75 each, 3-inch long x Y-inch diameter, nominal, steel lag screws, Part Number
W300ZP. Each fastener consisted of a 1%%-inch long threaded portion (10 TPI) with
a 0.182-inch diameter shank and a 0.242-inch diameter thread. The eyelet portion
of the fastener consisted of a flat area having a 0.375-inch tapered width, a 0.585-
inch length, a 0.080-inch thickness and a 0.208-inch diameter hole. The screw
were identified with a “D” stamped on the screw

DATE OF RECEIPT: Entered into SGS U.S. Testing Company sample tracking system on May 29, 2002
as STN 35180.

TESTING PERIOD: July 29 through August 2, 200.2.

AUTHORIZATION: Purchase Order Number 6-6 Forrest.

TEST(S) REQUESTED: Fastener pull out tests at 0 (tensile) and 45-degree angels per Client specified
test procedures referenced under SGS U.S. Testing Company Report Number
720210-2 dated December 24, 1996.

TEST RESULTS: See pages 2 and 3

Testing Conducted By Signed’fﬁor:aﬁa on behalf of

SGS U.S: Testing Company Inc.
/7 " —
‘%«M @WW\

Larry Burmer Tom Clark
Senior Project Engineer Manager, Mechanical Evaluation
Services
Page 1 of 5

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS
U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees.
Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer
only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the
details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional
materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written
permission of SGS U.S. Testing Company Inc.
Member of the SGS Group (Société Générale de Surveillance)
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FASTENER PULL OUT TESTS

Test Procedure: Fifteen fasteners were drilled, without a pilot holes, into the 2-inch edge of a nominal 2
x 6 piece of Douglas fir, No.2 grade, having a specific gravity of 0.46. After conditioning the 2 x 6 for a
minimum of 40 hours at 73°F and 50% relative humidity, the 2 x 6 was secured to the fixed table of an
Instron UTM so that the fasteners were in a vertical (0°) position. Each fastener was then individually
pulled in tension at a constant crosshead separation rate of 0.5-inch per minute until failure.

The above test procedure was repeated with the load applied to the fastener at a 45° angle.

Results:
Fastener Fastener Maximum Fastener Extension/Deflection
Position Number Load (Ibs) at Maximum Load (in)
Vertical 1 1,140 0.10
(0%) 2 1,070 0.15
3 1,050 0.10
4 1,120 0.10
5 900 0.10
6 1,020 0.10
7 960 0.10
8 1,100 0.10
9 1,000 0.10
10 940 0.10
11 1,100 0.10
12 900 0.10
13 1,080 0.10
14 1,040 0.10
15 980 0.10
Average: 1,027 0.10

NN

Figure No. 1
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Fastener Pull Out Tests on 3" Long Lag Screws
Typical Load vs Deflection curve
Tensile Tests (0 Degrees)
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Observations

Failure of fastener number 3 occurred as a result of the fastener pulling from the 2 x 6. All other
fasteners failed at the eyelet hole.
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Typical FASTENER PULL OUT TESTS (CONT.)

Results (Cont.):

Fastener Fastener Maximum Fastener Extension/Deflection
Position Number Load (lbs) at Maximum Load (in)
45° 1 580 0.75
2 470 0.90
3 390 0.80
4 450 0.75
5 530 0.85
6 460 0.70
7 450 0.90
8 540 0.80
9 520 0.80
10 530 0.65
11 450 0.70
12 510 0.90
13 540 0.65
14 570 0.60
15 580 0.65
Average: 505 0.76

Observations

Failure of fasteners numbers 3,4,5,6,9,11,12 and 13 occurred as a result of cracking of the 2 x 6. All
other fasteners failed at the eyelet hole.
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Figure No. 3
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Fastener Pull Out Tests on 3" Long Lag Screws
Typical Load vs Deflection curve
Tensile Tests (45 Degrees)
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End of Report

5GS eSGS 0 SGS 0SGS 0SGS 0SGS 0 SGS 0 SGS 0 SGS 0 SGS 0SGS 0 SGS 0 SGS 0SGS 0 SGS 0SGS 0SGS 0 SGS 0 SGS 0 SGS 0SGS 0 SGS 0 SGS 0 SGS 0 SGS 0 SGS 0 SGS 0 SGS 0SGS 0 SGS 0SGS 0SGS 0SGS 0SGS 0SGS eSGS eSGS eSGS e SGS e SGS 0 SGS 0 SGS 0 SGS 0SGS e SGS 0 SGS 0SGS 0SGS o

° SGS-SGS-SGS-SGS-SGS-SGS-SGS'SGS-SGS-SGS-SGSOSGS-SGSoSGS-SGS-SGSoSGSoSGS-SGS-SGS-SGS-SGS-SGS-SGS-SGS-SGS-SGS-SGS-SGSOSGS-SGS-SGS-SGS-SGS-SGSoSGS

Member of the SGS Group (Société Générale de Surveillance)

0.85 0.95

0SGS eSGS 0SGS e SGS e SGS e SGS 0 SGS 0 SGS 0SGS e SGS 0 SGS 0 SGS 0 SGS 0SGS 0SGS 0 SGS 0 SGS 0 SGS e SGS 0 SGS 0 SGS 0 SGS 0SGS 0 SGS 0 SGS 0 SGS 0 SGS 0 SGS 0SGS 0 SGS 0SGS 0SGS 0 SGS 0SGS 0SGS 0 SGS 0SGS 0SGS 0SGS 0 SGS 0SGS 0 SGS 0 SGS 0SGS 0SGS 0SGS 0 SGS 0SGS ©



